ZIMMATIC

BY LINDSAY

9500MP

9500MP (January, 1984 to Present)

|—— 407411
OPTIONAL
MOUNT

FOR MURPHY /

\_ J

P/N 1435380 Rev G (ECN 31357) B-10 Center Pivot Repair Parts Manual
9500MP




ZIMMATIC

BY LINDSAY

(9500MP

sssssss . BEST PRICES. \

[

il

Dk
OO

9500MP (January, 1984 to Present) (cont'd.)

J

Original |Substitute Original |Substitute
Ref.| Part No. | Part No. Description Ref.| Part No. | Part No. Description
1 103-0920-3 Elbow Weldment, Pivot, 6-5/8 35 |06-2153-2 Bolt, 9/16-18 x 1-5/8”, Hub, Gr. 5
2 |03-2158-8 Pin, Gearbox Mount 36 |06-2154-0 Nut, 9/16-18, Wheel Lug
3 |03-4196-6 Washer, Towable Hub, Taper Brng| |37 |06-2159-9 Connector, Hose, 1/4 x 1/8” MPT
4 |03-4206-3 Head Weldment, Mobile Pivot 38 |06-2221-7 Screw, 3/8-16 x 1”, Hex
5 103-4225-3 Tongue Weldment 39 |06-2226-6 Fitting, Hyd. Lub, 1/4” Self-Tap
6 |03-4240-2 Brace, Leg, Mobile Pivot, 15’ 7” 40 |06-2368-6 Nut, 3/4-10, Hex, Jam
7 |03-4267-5 Hub, Towable Wheel, Taper Brng 41 |06-2416-3 Nut, 5/8-11, Lock
8 |03-4269-1 Hub Assy, Towable, Taper Brng 42 |06-2417-1 Nut, 3/4-10, Lock
9 |03-4529-8 Caster Assembly, Right 43 |06-2418-9 Nut, 1/2-13, Lock
10 |03-4530-6 Caster Assembly, Left 44 |06-2420-5 Nut, 3/8-16, Lock
11 |03-4531-4 Caster Assembly, Front 45 |06-2627-5 Nipple, Pipe, 1/4 x Close, Galv.
12 |03-4606-4 Brace, Lower, Riser, 617 46 |06-3193-7 Cap, Hub, Durst, K2114
13 |03-4840-9 Wheel Assy, 11.2 x 24 (R) 47 |06-3195-2 Pin, Spring, .25” x .75”, PLM
14 |03-4841-7 Wheel Assy, 11.2 x 24 (L) 48 |06-3199-4 Cup, Bearing, 25519
15 |03-6828-2 Elbow Weldment, Pivot, 5-9/16” 49 |06-3200-0 Seal,Grease,Chic Rawhide#20125
16 |03-6837-3 Elbow Weldment, Pivot, 8” 50 |06-3205-9 Ring, Load, 1-3/4” Shaft
17 |03-7162-5 Riser, Mobile Pivot 51 |06-3208-3 Pin, Latch, Towable Wheel
18 |03-7164-1 Leg, Mobile Pivot 52 |06-3209-1 Pin, Towable Gearbox
19 |03-7990-9 Ring Assy, 10 Wire, Collector 53 |06-3337-0 Screw, 5/8-11 x 4”, Hex, Gr. 5
20 |04-0058-0 Bracket, Auto Shutdown 54 106-3677-9 Fitting, Relief, 1-5 PSI, 3/8”
21 |04-4227-7 Plate, Front Caster 55 |06-3849-4 Mount, Rubber, Comb. Main Panel
22 |04-4466-1 Plate, Rear Caster 56 |06-4715-6 Gauge, Pressure, 0-100 PSI
23 |04-4468-7 Retainer, Spindle 57 |10-2985-9 Screw, 1/4-20 x 3/4”, Hex, Gr. 5
24 |104-7165-6 Bracket, Main Panel 58 |10-9745-0 Brace, Angle, Mobile Pivot, 70-1/4”
25 |04-7265-4 Brace, Upper, Riser, 16-1/2” 59 |11-2499-9 Bracket, Shock Mount
26 |06-0649-1 Tee, Pipe, 1/4” 60 |11-3531-8 Tubing, 1/4” O.D., Nylon
27 |06-0804-2 Screw, 1/2-13 x 1-1/4”, Hex, Gr.5 61 |11-3569-8 Gauge, Press, Lig-Fill, 0-30 PSI
28 |06-0809-1 Screw, 3/4-10 x 2", Hex, Gr. 5 62 |16-0061-1 Panel, BOSS, 480 Volt
29 |06-0841-4 Nut, 1/4-20, Hex 63 |16-0066-1 Panel, BOSS, 380 Volt, CE
30 |06-0956-0 Connector, Hose, 1/4” x 1/4” 64 |16-0057-4 Panel, BASIC, 480V
31 |06-0970-1 Cone, Bearing, 25581, C64 65 |16-0062-9 Panel, BASIC, 380 Volt, CE
32 |06-1510-4 Washer, Lock, 1/4” 66 |16-0058-0 Panel, VISION, 480V
33 |06-1940-3 Screw, 1/2-13 x 17, Hex, Gr. 5 67 |16-0063-1 Panel, VISION, 380V, CE
34 |06-2085-6 Pin, Cotter, 1/4 x 2-1/4” 68 |15-1028-0 Elbow, Weldment, Pivot, 8-5/8”
P/N 1435380 Rev G (ECN 31357) B-11 Center Pivot Repair Parts Manual

9500MP



